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Mechanical Characteristics of Geosynthetic Clay Liners Installed in Small Earth Dams
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Cross section of GCL
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Conditions of consolidation test
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Relationships of thickness of GCLs
and permeability coefficient
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Direct shear test results
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Shear strength envelopes
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